Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: 070 006 219
070 006 219 Description:

Westinghouse complete motor and gearbox assembly for 50Hz applications.
NOTE: This site is no longer updated with new information.


Components
070 006 219 070 006 219 Westinghouse Combo Motor, 115/220, 50 Hz
070 007 830 070 007 830 Combo Motor, 50 Hz
701 015 004 701 015 004 Ball Bearing
701 021 014 701 021 014 Ball Bearing
701 077 015 701 077 015 Ball Bearing
701 240 032 701 240 032 Roller Bearing
716 503 015 716 503 015 Oil Seal, Worm Shaft
716 503 020 716 503 020 Oil Seal
1.75" x 2.5" x 0.3125"
718 506 006 718 506 006 Elbow, 90 Degree, Gearbox
718 508 008 718 508 008 Pipe Plug, Square Head
742 502 002 742 502 002 Nylon Insulated Wire Cap
742 503 004 742 503 004 Splice Cap
785 501 040 785 501 040 Breather Plug
785 501 048 785 501 048 Cage, Planetary Gear
NOTE:  This item may also be purchased with the 6 sleeve bearings pressed in place as part number 785 501 587.
785 501 053 785 501 053 Bearing Cap, 82/70 combo gearbox
785 501 134 785 501 134 Planetary Gear
785 501 169 785 501 169 Housing, 82/70 Combo Gearbox
785 501 179 785 501 179 Housing, 82/70 Combo Gearbox
785 501 223 785 501 223 Expansion Plug, 82/70 Combo Gearbox
785 501 228 785 501 228 Bearing Retainer, 82/70 Combo Gearbox
785 501 287 785 501 287 Planetary Gear Shaft, 82/70 Combo Gearbox
785 501 291 785 501 291 Sun Gear & Shaft
785 501 304 785 501 304 Shim, 82/70 Combo Gearbox
785 501 337 785 501 337 Spacer, Worm, Small
785 501 341 785 501 341 Spacer, Worm, Large
785 501 427 785 501 427 Worm Gear, Combo Gearbox
785 501 437 785 501 437 Worm Wheel, Combo Gearbox, 50 hz
785 501 633 785 501 633 Bearing Cap Shim, .002"
785 501 634 785 501 634 Bearing Cap Shim, .005"
785 501 653 785 501 653 Bearing, Plain Sleeve
NOTE:  These bearings may also be purchased installed in the cage as part number 785 501 587.
785 501 655 785 501 655 Receptacle Assembly, Combo Motor
809 839 080BG 809 839 080BG Hex Head Cap Screw, 10-24 x 1/2", Bag of 10
809 849 165BG 809 849 165BG Hex Head Cap Screw, 1/4-20 x 1", Bag of 10
810 249 360BG 810 249 360BG Socket Head Cap Screw, 1/4-20 x 2-1/4", Bag of 10
823 232 062 823 232 062 Round Head Tap Screw, #8 x 3/8
838 669 002BG 838 669 002BG Nut, Hex, 7/16-14, Bag of 10
907 200 600BG 907 200 600BG Key, Square, 1/8 x 1", Bag of 10
907 201 700BG 907 201 700BG Key, Square, Sun Gear, Bag of 10
951 138 000BG 951 138 000BG Lock Washer, Split, #10, Bag of 10
951 148 002BG 951 148 002BG Lock Washer, Split, 1/4", Bag of 10